
UTILITIES KINGSTON 

CITY OF KINGSTON 
WASTEWATER MASTER PLAN 
BASELINE REVIEW REPORT - WASTEWATER 

JANUARY 30, 2017





 
 
 

   
 

   

 

 

CITY OF KINGSTON 
WASTEWATER MASTER PLAN 
BASELINE REVIEW REPORT - 
WASTEWATER 
Utilities Kingston 

Final Report 
 
Project no : 151-02944-00 
Date: January 30, 2017  
 
 

 
 
– 
WSP Canada Inc. 
1224 Gardiners Road 
Kingston, ON K7P 0G2 
 
Phone: 614 634 7373 
Fax: 613 634 3523 
www.wspgroup.com 





 
 

  

WSP Canada Inc. 
1224 Gardiners Road 
Kingston, ON K7P 0G2 
 
Phone: 613 634 7373 
Fax: 613 634 3523 
www.wspgroup.com 

 

   
   
   
   

 
 

   
   
   
   

 

January 30, 2017 

 

Mr. Mike Fischer 
Utilities Kingston 
1211 John Counter Blvd 
[...]
be noted that the material of several pipes is unspecified due to an incomplete asset inventory for material. 

Table 8-2 Kingston East Wastewater Sewer Material 
MATERIAL LENGTH* (m) 

Unspecified 15,002 

AC 3,120 

CI 1,608 

CLAY 1,501 

CONC 13,394 

PVC 34,369 

Total 68,994 

*Data was obtained from Kingston GIS



Page 72

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

Figure 8-3 Kingston East Wastewater Sewer Material 

The Kingston East wastewater collection system was built between the year 1940 and present. This is 
summarized in Table 8-3 andFigure 8-4.  

Table 8-3 Kingston West Wastewater Collection System Installation Year 
YEAR INSTALLED LENGTH* (m) 

Unspecified 6,200 

1940-1950 5,931 

1951-1960 10,561 

1961-1970 1,651 

1971-1980 8,742 

1981-1990 7,773 

1991-2000 10,752 

2001-2010 13,772 

2011-present 3,612 

Total 68,994 

*Data was obtained from Kingston GIS



Page 73

City of Kingston Wastewater Master Plan WSP 
Utilities Kingston No 151-02944-00 

January 30, 2017 

Figure 8-4 Kingston East Wastewater Sewer Year 

8.1.2 PROPOSED CAPITAL IMPROVEMENT PROJECTS 

Below is a list of current Utilities Kingston capital improvement projects in Kingston East. 

 River Street Forcemain Twinning 

 UK has initiated a Municipal Class Environmental Assessment (Class EA) study for the River Street 
Pump Station Twin Forcemain Extension. The notice of completion was issued in January 2012.  
Project is almost complete. 

 Ravensview Trunk Sewer Twinning 

 UK has initiated a Municipal Class Environmental Assessment (Class EA) study for the Ravensview 
Trunk Sewer Twinning. The notice of completion was issued in January 2012. Project is currently 
deferred.  

 Highway 15 Trunk Sewer Upsize/Twinning 

 Section of Highway 15 trunk sewer upsize to 450 mm, to be completed along with Highway 15 
widening 

 Section of Highway 15 trunk sewer upsize to 525 mm 



Page 74

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

8.2 PUMP STATIONS 

The Kingston East Wastewater System has five pump stations. Please refer to Figure 4-6 for a flow chart 
outlining the pump station organization and Figure 8-1 for a map showing the Kingston East wastewater 
collection system. Table 8-4 provides information for each pump station.  

Table 8-4 Kingston East Pump Stations 
PUMP 
STATION 

LOCATION NO. OF 
PUMPS 

RATED 
CAPACITY 

DRAWDOWN 
TEST CAPACITY 

(2008) 

AVERAGE 
FLOW 
(2013) 

James St. PS 213 James Street 3 No Data 

30 L/s 

44 L/s 

54 L/s 

740 m3/day 

Schooner Dr. 
PS 22 Schooner Drive 2 18 L/s @ 

14.5m 
16 L/s 

15 L/s 
1275 m3/day 

Kenwoods 
Circle PS 

84 Kenwoods 
Circle 2 38 L/s @ 

28m 
44 L/s 

20 L/s 
74 m3/day 

Barrett Ct. PS 723 Barrett 
Crescent 3 No Data 

103 L/s 

107 L/s 

98 L/s 

2320 m3/day 

HWY 15 PS 289 Main Street 2 No Data 
54 L/s 

55 L/s 
514 m3/day 

8.2.1 PROPOSED CAPITAL IMPROVEMENT PROJECTS 
 Kingston East - Rideau Community Sanitary Sewer System Upgrades 

 UK has initiated a Municipal Class Environmental Assessment (Class EA) to examine the required 
sanitary sewer upgrades in Kingston East- Rideau Community Sewer System (Riverview Pump 
Station) 

8.3 COMBINED SEWER OVERFLOWS 

There are no active combined sewer overflows in Kingston East. 

8.4 RAVENSVIEW WASTEWATER TREATMENT PLANT 

The Ravensview WWTP is located at 947 Highway #2 East in Kingston City (within the County of 
Frontenac). The treatment plant is operated under amended Environmental Compliance Approval (ECA) 
number 4097-6QDMTW.  

The raw wastewater entering the Ravensview WWTP is primarily of domestic origin. 



Page 75

City of Kingston Wastewater Master Plan WSP 
Utilities Kingston No 151-02944-00 

January 30, 2017 

The Ravensview WWTP is secondary treatment plant which utilizes biological aerated filters (BAF) to 
achieve its effluent objectives. The plant has a rated capacity of 95,000 m3/d and a peak capacity of 
193,000 m3/d.   

8.4.1 UNIT PROCESS DESCRIPTION 

Sewage enters the Ravensview WWTP via a 1350 mm diameter gravity sewer. Preliminary treatment 
consists of coarse mechanically cleaned bar screen and aerated grit tanks.  

Primary treatment consists of seven rectangular settling tanks. Primary effluent is directed by gravity to the 
Intermediate Primary Effluent Pump Station. Settled sludge and scum are pumped to the sludge digestion 
system. Alum is dosed into the aerated grit tanks to assist with the removal of phosphorus and the settling 
of solids. 

Secondary treatment consists of one 11-cell biological aerated filter. Each BAF cell has a filtration area of 
147 m2. Air is supplied by three positive displacement blowers. A 1,286 m3 backwash system and two 1,370 
m3 spent backwash water storage tanks are part of the process. 

Secondary effluent is disinfected year-round using sodium hypochlorite. The treated effluent from the facility 
is discharged to the St. Lawrence River.  

Waste sludge generated at the site are processed through an anaerobic digestion system consisting of a 
four digester vessels, one with the ability to conduct temperature phased anaerobic digestion. Stabilized 
Biosolids are dewatered using a centrifuge and the Biosolids cake is spread on agricultural lands as a 
nutrient and soil conditioner. Temporary storage of Biosolids cake is provided at the site. 

A process flow schematic of the liquid treatment train is presented in Figure 8-5. 

Figure 8-5 Ravensview WWTP Process 



Page 76

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

A description of the unit processes is provided in Table 8-5 below. 

Table 8-5 Ravensview WWTP Unit Process Design Data 

UNIT PROCESS DESCRIPTION 

Inlet Works 
Three 12 mm mechanical bar screens 

Two aerated grit tank (18 m wide, 3.37 m long and 3.8 m deep) 

Primary Treatment 
Facilities 

Rectangular clarifiers consisting of: 

 Seven clarifiers, each measuring 31.7 m x 15.25 m x 3.7 m SWD 

 Two scum pumps, each rated at 13 L/s. 

 Seven progressive cavity raw sludge pumps, each rated at 11 L/s to transfer 
primary sludge to the sludge digestion process. 

Intermediate Primary 
Effluent Pumping 
Station 

A pumping station to transfer primary effluent from the primary clarifiers to the 
biological aerated filtration system consisting of: 

 Four submersible pumps, each with a capacity of 2.23 m3/s. 

Secondary Treatment 
Facilities 

One Biological Aerated Filter consisting of: 

 11 cells each having a filtration area of 147 m2 and a media depth of 3.5 m. 

 Four high speed centrifugal blowers providing approximately 3,533 cubic 
metres per hour to the biological aerated filtration tanks. 

Phosphorus Removal Three chemical feed pumps adding alum at a rate of up to 180 L/hr, with two 35
m3 liquid coagulant storage tanks. 

Disinfection 

One 900 m3 chlorine contact chamber connected in series with one 960 m3 
baffled chlorine contact tank having the dimensions of 14.3 m x 17.8 m x 5.0 m 
(SWD). 

Three chemical feed pumps adding sodium hypochlorite at the rate up to 680 
L/hr and chemical storage in three tanks, each with a capacity of 17,000 L. 

Two chemical metering pumps rated at 10 L/hr to provide disinfection prior to 
discharge to the St. Lawrence River. The dechlorination agent is stored in one 
15 m3 tank. 

Outlet Works One outfall, with a diameter of 1,050 mm. 

Sludge Digestion 
Process 

An anaerobic digestion system consisting of: 

 Two Primary Digesters with an effective volume of 2,465 m3 

 One Secondary Digester with an effective volume of 3,700 m3 

 One Temperature Phased Anaerobic Digester with a volume of 2,465 m3 

 Three sludge recirculation pumps rated at 30 L/s 



Page 77

City of Kingston Wastewater Master Plan WSP 
Utilities Kingston No 151-02944-00 

January 30, 2017 

UNIT PROCESS DESCRIPTION 
 Two sludge transfer pumps rated at 11 L/s 

 Two sludge recirculation pumps rated at 132 L/s 

 Two Dewatering Centrifuge rated at 9.1 L/s 

 Enclosed Biosolids Cake Storage Facility with a capacity of 6,000 m3 

8.4.2 EFFLUENT CRITERIA 

The plant is required to meet average monthly concentration and annual average loading limits for cBOD5, 
total suspended solids, and total phosphorus. The effluent compliance limit for E. coli is 200 organisms per 
100 mL based on a monthly geometric mean density. The effluent objectives and limits are summarized in 
Table 8-6 as per ECA requirements.  

Table 8-6 Ravensview WWTP Effluent Objectives and Compliance Criteria 

PARAMETER EFFLUENT 
OBJECTIVES 

NON-COMPLIANCE LIMIT 
CONCENTRATION 

NON-COMPLIANCE LIMIT 
TOTAL LOADING 

CBOD5 15 mg/L 25 mg/L 2,375 kg/d 

TSS 15 mg/L 10 mg/L 2,375 kg/d 

Total P 0. 8 mg/L 0.6 mg/L 95 kg/d 

Total Chlorine 0.04 mg/L N/A 

Total Ammonia 
Nitrogen 

Oct–May 12 mg/L 
Jun&Sep 7 mg/L 

Jul-Aug 5 mg/L 
N/A N/A 

Acute Lethality Non-Lethal N/A 

E. coli 100 organisms 
per 100 mL 200 organisms per 100 mL N/A 

pH 6.0-9.5 6.0-9.5 N/A 

8.4.3 HISTORICAL FLOWS AND PERFORMANCE 

Historical average and maximum day flows to the Ravensview WWTP from 2010 to 2014 are shown in 
Figure 8-6 along with the ECA effluent flow rate limits. Flow data was obtained from the 2010 to 2014 
Wastewater Annual Reports. Historically, the plant has remained in compliance with the average day flow 
limit of 95,000 m3/d.  



Page 78

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

Figure 8-6 Ravensview WWTP Historical Flows 

Historical effluent quality, obtained from the Wastewater Annual Reports, is summarized in Table 8-7. On 
average, limits were not exceeded for any of the effluent parameters from 2010 to 2014.  

Table 8-7 Ravensview WWTP Effluent Quality 

PARAMETER 2010 2011 2012 2013 2014 LIMIT 

CBOD5 (mg/L) 5.6 3.3 2.6 2 2.2 25 

Suspended Solids (mg/L) 3.9 2.7 4.1 5.2 4.3 25 

Total Phosphorus (mg/L) 0.46 0.39 0.45 0.49 0.42 1 

Total Chlorine (mg/L) <0.04 <0.04 <0.04 <0.04 <0.04 <0.04 

Acute Lethality pass pass pass pass pass pass 

8.4.4 PROPOSED CAPITAL IMPROVEMENT PROJECTS 

There are currently no Utilities Kingston capital improvement projects for the Ravensview WWTP. 



Page 79

City of Kingston Wastewater Master Plan WSP 
Utilities Kingston No 151-02944-00 

January 30, 2017 

8.5 CANA WASTEWATER TREATMENT PLANT 

The Cana WWTP is located at Cana Boulevard, Just north of Kingston Mills Road, in the City of Kingston. 
The treatment plant is operated under amended Environmental Compliance Approval (ECA) number 2-
0288-70-731116.  

The raw wastewater entering the Cana WWTP is primarily of domestic origin. 

The Cana WWTP is a rectangular extended aeration package plant. The plant has a rated capacity of 94.6 
m3/d.   

8.5.1 UNIT PROCESS DESCRIPTION 

Sewage enters a wetwell as the head of the Cana WWTP from the gravity wastewater collection system. 
Pumps transfer the influent through a manually raked bar screen and into the secondary treatment system. 

Secondary treatment consists of an aeration tank equipped with diffusers. Air is supplied by two centrifugal 
blowers. Secondary clarification of the mixed liquor occurs in a conical clarifier. All settled sludge from the 
clarifier is transferred back into the aeration tank for storage until it is removed from the system via a 
haulage service.  

The treated effluent is disinfected with chlorine & De-chlorinated and is discharged to a ditch that drains into 
Colonel By Lake.  

A process flow schematic of the liquid treatment train is presented in Figure 8-7. 

Figure 8-7 Cana WWTP Process 



Page 80

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

A description of the unit processes is provided in Table 8-8 below. 

Table 8-8 Cana WWTP Unit Process Design Data 

UNIT PROCESS DESCRIPTION 

Inlet Works 

One Wet Well (approximately 2.52 m x 3.35 m x 1.2 m (distance of invert pipe 
over base) 

Two Influent Transfer Pumps 

One manually raked bar screen 

Secondary 
Treatment Facilities 

One rectangular treatment unit consisting of: 

 Aeration tank approximately 7.54 m x 3.35 m x 3.05 m SWD (assumes 
freeboard of 600 mm) with coarse bubble diffusers 

 Two centrifugal blowers  

One conical clarifier consisting of: 

 Square clarifier measuring approximately 3.35 m x 3.35 m. 

 one airlift pump to pump the return activated sludge from the clarifier to the 
aeration tank 

Disinfection One concrete chlorine contact chamber (approximately 0.6 m wide and 3.35 m 
long) 

Outlet Works 200 mm diameter effluent sewer from the chlorine contact chamber to the outlet 
headwall discharging to the Colonel By Lake. 

8.5.2 EFFLUENT CRITERIA 

The plant’s ECA does not require the plant to achieve a specific effluent limits.  

8.5.3 HISTORICAL FLOWS AND PERFORMANCE 

Historical average and maximum day flows to the Cana WWTP from 2010 to 2014 are shown in Figure 8-8 
along with the ECA effluent flow rate limits. Flow data was obtained from the 2010 to 2014 Annual 
Summary Spreadsheets. Historically, the plant is at its average day flow limit of 94.6 m3/d, and the Utility 
has undertaken an environmental assessment to recommend a solution for this site.  



Page 81

City of Kingston Wastewater Master Plan WSP 
Utilities Kingston No 151-02944-00 

January 30, 2017 

Figure 8-8 Cana WWTP Historical Flows 

8.5.4 EXISTING DEFICIENCIES AND CAPACITY LIMITATIONS 

The Cana WWTP is nearing the end of its useful service life and is in need of repairs and/or replacement.  
An EA has been completed recommending the replacement of the existing plant with an SBR type system. 

8.5.5 PROPOSED CAPITAL IMPROVEMENT PROJECTS 

Below is a list of current Utilities Kingston capital improvement projects. 

 Cana WWTP Upgrades - General Contractors Pre-Qual (UK-14-13) 

 Cana WWTP Upgrades - Mechanical Subcontractors (UK-14-14) 

 Cana WWTP Upgrades - Electrical Sub-Contractors (UK-14-15) 



Page 82

WSP City of Kingston Wastewater Master Plan 
No 151-02944-00 Utilities Kingston 
January 30, 2017 

9 GROWTH STUDIES 
Below is an outline of the available background studies related to growth and development for the City of 
Kingston. The information contained in these reports will form the basis for the assumptions related to 
growth and development used in the Water and Wastewater Master Plan.   

9.1 CITY OF KINGSTON AND KINGSTON CMA POPULATION, HOUSING AND 
EMPLOYMENT PROJECTIONS 

In 2013 Meridian Planning and The Center for Spatial Economics completed a report detailing the 
population, housing and employment projections for the Kingston Census Metropolitan Area (CMA). The 
report analysed previous growth trends to complete the projections which extended from 2011 to 2041. 
Three scenarios were evaluated; High Case, Base Case and Low Case. Each scenario used varying 
assumptions based on economic and environmental factors to estimate the respective impact to the 
Metropolitan Area. Results included projections for population, housing and employment trends. Population 
demographics (age, sex), employment statistics (employment status, employment industry, type of 
employment) and migration (births, deaths, and in-migration) were identified for each analysis year and 
scenario.  

This report will serve as the basis for the residential growth and development assumptions used in the 
Water and Wastewater Master Plan, it will also be used to reconcile the data obtained from other 
background reports as it is the most recent and comprehensive. For example the information regarding 
institutional, industrial and commercial development obtained from the other background reports should 
generally correlate to the increased employment identified in the CMA Report. 

9.2 EMPLOYMENT LAND STRATEGY REVIEW 

An employment land strategy review was completed by Watson & Associates Economists Ltd. in 
association with Dillon Consulting Ltd. in 2015. The purpose of the report was to develop a long term vision 